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v B¥Ergniitabhe
TN grameter ¥ 1.0 0.5 0.0 Residual Stress
e }7& Y3 . Mate vial 73 1.0 0.8 0.6 Measurement
v) E%kwlf‘limﬁ'laﬁ(:; ,) sMal Name of Series | 41-6 | 41-10 | 41-A 41-B Il Plabes
. 7 Number of Specimen| 10 4 5 5
F23. BP5 Waesics o HT 60 Name of Sries | 60-6 | 80-9 | 80-A | 60-B -
t
2t Rt e d a2 sHT Nomber of Specnen] 01 % | 5 1 5 =
b 1
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757?’//5@@%?\5&4*‘2 § Table 2-1  DPiwension of Specimens Table 3-1 Buckling Test Results
- Pure Compression (SM4l Series )= = Pure Compression (SM4l Series )=
Tz, SM4lsRi-
Specimen| Lemgth | t A Speci
23y T 1 6mmm}_§;ﬂ . L b pecimen| b Oer S %
o . No. | wm | mwm - [ /b /f} No. /ﬁ A "7;"'\' ot %\' %{
g;tﬁm\/gm:\/ 10 mmAR 41-6:26) 630.5| 1532 | 679 | 4081 | 417 | 22.60 {1-6-261 2260 | 0444 | 2440 | 2940 | 1.046 | 1.046
o Wi-6-30) 7395|1789 | 6.76 | 4845 443 | 2640 Mi-6-30, 2640 | 0.518 | 2640 | 2640 | 1011 | 101}
B n#BRik 4 4%, H (1632 797.5| 1922 | 6.78 | 52.06| 4.16 | 2045 Wi-632] 2645 | 0558 | 2760 | 2780 | 0409 | 0,989
N le1-6-31 839.5 | 203.3| 6.72 | 54.66| 443 | J0.28 Wi-6-34| 30.25 | 0.594 | 2820 | 2820 | 1.004 | 1.004
T 508R: > w2 1d b 1638 939.5| 2204) 6.67 ) 63.03] 4.00 | 3339 l41638| .39 | 0,45 | 2800 | 2620 | 0.996 | 1004
mm#ﬁf?w%{%@%ﬂi 41-640) 995.0| 241.0] 6.67 | 44.32} 4.13 | 36.13 \1-4-40| 3613 | 0.709 | 2840 | 2840 | 1o | 1ot
41-642|1040.0 | 253.5| 6.73 | £6.20| 4.10 | 37.70 WYi-6-42| 37.70 | 0.740 | 2600 | 2640 | 0.925 | 0.440
. 9 mARE o BRI 1648 1130.0| 2723 4.60 | 76.53| 4.06 | 40.63 1646] 40.63| 0108 | 2690 | 2710 | 0.957 | 0464
b [q1-652(1270.8 | 314.5)| £.80 | 6649 4.07 | 4575 l41-6-82] 45.75] 0.898 | 2400 | 2440 | 0.844 | 0.868
4ike B3 . HERIE 41-6-40|1460.0| 384.2| 6.64 | 9936) 406 | 53.26 \41-6-60| 53.26| 1.045] 1900 | 1900 | 0.676| 0.675
mﬂ“‘“‘tiT b|62'l 41402b]1040.0 | 249.5 | 1040 1103.76| 4.17 | 24.00 1-1026| 24.00| 0.461 | 3020 | 3020 | 1124 | 1124
= a 414034] 1350.5 | 3208 10.26 | 135.36] 442 | 3214 WI-10-34 3214|0617 250 | 2880 | 0.948° | 0. %29
2.2 135_' @—ﬁ.) z 41-1042| 1678.5| 409.81 10.22 | 167.60| 4.10 | 40.08 \I-1042] 40.08| 0.770) 2220 | 2280 | 0826 | 0.837
' N . 1-1040{2309.85 | $90.6| 10.36 | 248.30| .06 | $6.86 MI-10-60| 56.86| 1.092| 1730 | 1870 | 0.64¢ | 0496
H3. BBk BT
2epop . Table 2-2  bizension of Spect Table 3=2 Buckling Test Results
lj‘—i’/’tg&‘$ﬁ\ﬁ £ L K4 sens einena ~ Pure Compression (HT80 Series )=
/ - Pure Compression (HT80 Series )=
BRI w2 F 4
R Specimen| |, Ger Gu | O, Qay,
. . Specimen | Lengeh| b t A L b e N .
<, ﬁ%ﬁ*%ﬁi‘ﬁ No. | mm| mm | mm | om A A N | A Kifort | Ryfon A" A:(
@ﬁﬁﬁ?ﬁ ‘("ﬁpﬁﬂi 60615 360.0| 63.2] 7.23 | 2405 4.33 | 7751 80-6-15| 15T | 0341 | 7006 | Boob | 0918 | 1140
. EE %}g 00-6475) 420.0| 97.5)| 7.03| 2741 { 4.3] | 13.87 04415| 1307 | 0411 | 6857 ) 7147 | 0977 | 1.020
ey, ol %/ -
=% 006-20| 475 103.6| 7.20| 3272] 4.22] 1578 06-20| 1570 | 6447 | 8215 | 7032 | 0.971 | 1.002
52w wBE Ik 604225 540.0 | 128.0| 7.27 | 3723| 4.22| 17.4] g2 1761 | 0521 | 4400 | 7024 | 0953 | oo
(- T1%3. 8, w425 s00.5| 35| 7.06 | q034] 410 | 2033 pos-2 2033 | ooz | BT | 4411 | 0578 | 0922

0-6-28) 21.82 | 0.646 | 6333 | 4308 | o902 | 0.927

. 28| 8605 | 1810 7.38| 47.53] 4.23| 2162
-ﬁ&g )’T\ 2 @t‘ 80-6-28| 440.

Y-V :ﬁ] 2| a
604-31| 7406 | 176.3 | 7.41| 5285| 4.21| 2406 p0-4-31| 206 | 0.7/2 | 4055 | 6228 | 0862 2887

/{ 52%[1 é—i%\‘%ﬁ*‘l: 60-6-35| 846.0

202.5| 7.26 | 50471 4.18 | 2762 8063k 2782 | 0.624 | 901 | 014 | 0.541 | 0.857

9w 7 AT KRR I 4T 95| 5305 | 1260 | 9.06 | 45.68)°4.28 | 1341 G018 | 1281 | o4iz | 7290 | 7770 | 780 | 1.253
-9 8
N 20| 720.0 0 0 5 2 00 50-9-201 19.00 | 0.563 | 7113 | 7436 | 0.964 | 1.00f
7wt E%T L0-¢ 72 171 7.00| 41.56| 4.21 | 11 T
g0-0-25 po0.0| 2156] 897 77.36) 407 | 2403 00-9-25| 2403} 0112 | 7017 | 7202 | 0.951 | 0.97
3 ﬂﬁ%ﬁif?ld'% T 05| 28| 903 |10.30] 41z | 3904 00-9-35| 33.04| 100z | Kso5| §733] 0.746 | 0.777
2 Kote
m Lt Eiﬁ%/\ I 1) Buckling Parameter, /\, is caloulated from the
v N e 8l @ < T T following formula o
K ﬁﬁﬁ Pl b Bl /\='Q'__WZW K=4.0
’7’ il /(’ - A 2w T: ‘7 ‘ ] "————‘—“-"l'_ —————————— #) Jygt,which was obtained from Temsil Coupon Test,

is adopted for (¥ in the upper Table.
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% [Ty ') ‘r!,? - ‘rcf E‘_\%j})\ Eg 'tl: i?ﬁ Table 4 -1 Dimension of Specimens
= Bending and Compression (SM41 Series )-
X > - - A 5
IR B R A N ﬁmﬂg}'m /E'] Specimen NaF(avl\ng‘«dth wegwmrh W}émess ColusrnLengh Eccgntr;zifj&cgan Acen % d/t %
5 N nm mm mm em mm am?
X 1$3REE A 1 ol T ( 3R [arA-| /808 | 29.3| 585 | 469 | 22 | 46.45 | 0.024 | 37.6 | o400
s | 4i-A-40 | 2054 | 246.0 | 597 | 758 | 2& | 5348 | 0.628 | 4/.9 | 0.0/
RoMEr) FHEEEF o s q4i-A45 | 230.0 | 280.0 | 595 | 849 22 fo.69 | 0821 | 470 | of00
Eal chHE g LT - 3 41-A-50 | 2556 | 3090 583 | 94.0 31 45.83 0.827 | 53.0 | 0100
il E7 AR T2 41455 | 206 | 330.7 | 5.96 | 029 | 34 | 7344 | 0.826 | 57.0 | 0000
IR  HBRA msE e |4 B25| /553 | 2743 | 571 | 8366 | 62 | 49.06 | 0566 | 48.0 | 0.249
. 1 #-B-52 | 180.1 | 319.5| 587 | 9768 | 96 | 5665 | 0.56¢ | 54.4 | 0.300
R L > = 2 DR (12 {gposs |205.6 ] 3644 | 578 |1700.0| 109 | 45.69 | 0.564 | 436 | 0.204
po 41-B-66 | 230.2 | 410.0 | 562 11239.8| (23 | 14.52] 0.541 | 704 | 0.300
B Vi oy oo |
- RIEEE < mﬁtém{i]&ﬁ‘@ 41-B-73| 255.1 | 454.7| 5.86 13695 136 | g3.09] 0.561| 776 | 0.200
T g A8 25
V%&y‘j € Ni T B2 % z Tabls 4 =2 Dimension of Specicens
>, gﬁ i/:)'ﬁ ” fﬁ)f lj P_ d“’zjﬁ ~ Bending and Cozpression (HT80 Series )=
ocimonNo [ angeliidthliveb Width| Thickness | GlamnlorgBE ccentric [SediomArea | b e
%‘E gﬁ- Fﬁ ( TJ‘ TJ\‘ i? I(IT—: T: « [ SrEle‘nNo_ b mm mm (,-r:e'r»\ L,’:m: Ueeﬂ”:‘mj Dﬁs /d d/t‘ /d
B0 -A-20| 9991118.8 | 639 |380.6] 12 |27.95|0.841 | 18.6 | 0.10]
(e ( 3 ERBETERETE A3k [B-A-za| 114.2]139.4 | 6.29 |430.6] (4 | 31490 0.819 | 22.2 | 0400
o o 80-A-27| 129.4]160.3 ] 653 14798 16 | 37.83]0.807] 24.5 ] 0000
FUE w7 HMER vo  [pops0] 450 | 1794 64t | 538.6] 18 |41.80| 0809 | 27.0 | 0.100
s B0-A-33] 159.2, 1989 | 6356 | 6oo.0| 20 | 4555| 0.800] 31.3 | o.10/
2t - g ¥
23 B SETEF N IFS ZERS ) 80-8-24] 84.0| 1531 | 6.76 | #79.5| 46 | 32.06] 0.549 | 22.6 | 0.300
R - L e y
15 ¢ 4 Tiﬁb'ﬂﬁ% Pt BB £0-B-30| ?8.5|/78.2| 6.73 | $89.3| 4 | 3724 0.553| 26.5 | 0.303
80 -B-34| t14.2 203.0 | 4.44 | 429.2| 6/ q0.951 0.560] 37.6 | o.z2¢9
Ll THw 3 g,:’o)“z o WAEa  |80-8-38]129.0| 227.6| 64z | wo.l| &9 | 4579 0.567| 5.5 | 0.303
N 80-B-42| 143.2| 257.3| 659 | #9.9| 78 | S279| 0357 3§.0 | 0.303
HENEBRTE R EBRS K Table
- o= Table 5 =1  Buckling Test Results
3=, 32ewd. - Bending and Compression (SM4l Series )-
) R EEE BED B R E BR Specmen No] S[E [BJE [ o T Fer T Rt T Ry TR/ (Rt
. ¢ -A- R 084 | 123.76 | joi5 | j02.8 | 107.6 0.820 | 0.83/
A%y | 3 4)-A-35] 1.3t5 | 1.08
’ % [ﬁ] T ,E& T3 ﬁﬁ% 2 EH}WZ 41 -A-40 § 1. 465 | r.213 240 | 5.0 | 116.3 | 18T | 0.808 | 0.817
BHRECEN 2 B9 8% 95 >3 | 41-Ad45| 1647 | 1352 | 76100 | 119.0 | (22.0 | 729.0 | 0,73 | 0.758
. e g1-A-50 | 1853 | 1.533 |y74.60 | 110.0 [ 1128 | 114.0 | 0,630 | 0.446
WEGz 7BE N T v 12EBFF) [d-Ass | 1973 | 1446 | 196.26 | 114.0 | 195 | 122.0 | 0.581 | 0.60%
7 24 R S 41-B-45 | 1.643 | 0.931 | 304 | 76.0 | 764 | T7.5 | 0.5¢04 | 0.5
FEGRA 1= o ik BB 2R 4Btz | 1862 | 1051 | 1554 | 9.8 | 92.0 | 94.9 | 0.9 | 6.5%0
47, T2, E@fﬁ LT KE T To 41 -B-5¢ | 256 | 218 | 1757 | 851 | 863 ) 90.5 | 0.486 | 0.493
41 -B-4b | 2.409 | 1.355 | ;267 | 885 | 90.3 | .0 | 0.447 | 0.456
213 Table 21239 4 52, Yz 7o [4-8-73| 26551489 {2177 | 882 | 0.4 | 4.2 | 0416 | 0425
FSRBIE B ERIE 1 K 07 v R I Rk -2 Buckliog Tast Resulss
g Table 5 -2
);TS 1 7? 670) ,/2 {: fJ % "V%,é\ . ?} %El} E\% ] ~ Bending ard Compressicn (HTSO Series )=
Gemen o | S/ [ RIF | D0 [ Ton | B | B [P [Py
42 o NP
BiEr B R0 29 B8 BTL Y- B0-A-21 | 1.133 | 0.851 |227.5 | 192.0| 195.5 | 2006 0.64%| 0.869
02, s e B0-A-24 | 1.353 | 1,109 [259.7 | 215.0| 221.6| 2250| 0.823| 0.853
~ 9 -VYt |ge-A
%f, TINT A~ 9 Y E’f?_‘?' 3 & B0-A-27| 1.493 | 1.206 | 307.4 | 242.0] 247.2| 251.0| 0.786 | 0.803
Y= 05, 0.0 WM ovBA L/ 0) [00-A-30] (700 | 1371 | 3403 | 250.0| 266.2| 270.8] 0.756| 0.782
. ) _ L 80-A~33| 1907 | 1.523| 370.8 | 274.0) 287.2| 289.5| 0.737| 0.77%
P2 |2 w7 BERE AT . HIK [Bo-p26| 1,377 | 0.756 | 2610 | 152.0] 156.0| 105 | 0.557 | 0578
= seL P N b 80 -B-301 1.615 | 0.690 | 3031 | 1745 1795 | 182.2| o476 | 0.5¢2
o735 >3 e s 7 oM VRdER o ot e [ a3 | o] 1856 | 1s6.0] 0sor| ket
80-B-38| 2163 | 1.2285 | 372.7| (91.0| 194.0 | (96.0| 0812 | 082/
BO-B-42| 2.376 | 1.322 | 429.7 | 2080 210.1 | 213.8| 9477 | 0.449
:b ——————————————————————— Fote
d | I i (Fystowhich ves odteined from Tensile Coupon Test,is adopted for Uy ,Py
in the upper Table
S R A L i} Pusti-Static Ultimate Toad , Pudy: Dynamic Ultimate Load
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W %R E I o AR L2 Bo R BT Y-nbist v <=0/, Y=00 123
(7%= 03753, HBREFIE V=08, 0,0 atBB 17t 2HRE bmma S MR Y H T 8048 £/
(T4 nEAR SiE= - Dot od 1. JBkika THE Tablea-, 4-2: 5T, B, AsERG
B ACRIEE A
2w 74T, 7 witdw., ESET
38 0 8P LA I 0B
BIEMBATF = = a0 wlzT
A7eRTs —FRE) »F
-HKao- 7 - RKL BT,

RCETF 23 F R TtEH = F i
FHIKHEE B3R L. LM b
EolficE+ 521z

BIR ¥k RUXEEREE %R
KT 3 1L TR n V3 v 7]
Brhr. Phrallpcpiphfl

; Test Set U Test Set Up
ﬁ;fgt\' ﬁgﬁﬁ?ﬁ i3 ’r&blé 5_‘/, S=2 Fig. 4-1 -gzifo:m szpreasim;- Fig. 4-2 —l'?ccantrio Loc)ading-—
J° 5 . Biginni of Test End of Test
SEF. WL ks BB IGR (Bigtnning
- : - = P(ton)
T2 & gE‘E .l’rag' 4‘[ » 4'_2l~ 1\7-0 ;v/_uppf_ryigld Load Py ///
L N— \
ic Yield s iti i f
E]%WE_E %’Eﬁ':'{%fﬁ ( T:?E\'f)ﬁ/fﬁ‘FV w7HF 1 Static Yield Load Pyst Initial Point o

Strain Hardening

> B 1 44
FEER 133 5 Bkt 1 B35k, T
2304 TR %0 FERE Table 61z&F 24
. P8BS M 41, Eﬁ&‘h% HT8pa 455 M= g\Euﬁ'(AE) A: Section Area of Tensile Coupon

I e Y (NI S e B GRS At S SR S S A SR

8 %, 2 : ie 20 30 0
Heyef-EMIRE Fig -1, §-21°F (1 & Pig, 5 ' € 0™
Lo B2 Uh p BRRY Fi BB BIR Load-Strain Curve of Tensile Coupon Test (SM41)
4T, T, 5&%}1’:77 miﬁ']il:liﬁ JERBRIA - Pton)

on
Table ¢ Tinsile Coupon Test Results /— Upper Vield Load Py
(Average of Several Coupons ) 20 =
ic Yi d Prs
Series Name E (1o%som)|  Crso (Hafene) Static Yield Load Prst
154
41—6 2.04 2610
2.04 2600
- rET 101
4 A 2.7 51/
4/~ B 2.27 tan(AE)  A: Section Area of Tensile Coupon
=A ) T =y
gg_ B ; IIZZ, 10 20 30 40
. =]
Fige 5=2 €(x10?)

Note: Notation, Ovst , means Static Yield Stresa

Load-Strain Curve of Tensile Coupon Test (HT80)
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Table 7 Rosults of Kesidual Stress Measurements.

. R ateri imen No. Plate Size G
RGNS & B h A TR LT . B vl Material | Specimen Mo | "°% ° % | V%
. N SMAL | 41-6-26R| 15446 <640 | 0.23
NEEREBMES WBEr v HhRB Y R0 B4 4]-6-34R | 2046 820 | 0.23
Tehiy2E o, R Ry R 4] -6 -42R | 254 <4 /040 0.23
Kw o FrIERAIR, 7 FER oBHKR N 7 8L AL ( 11640k | 3645 449 | 5.1
- EEBRILLTE L He. REBEE Taple 712 410 :26R | 250404040 | 0.23
41 -10-34R | 33001360 0.23
7. 41 -10-42R | 410~0x/680 | 0.1
41 -10-60R | 390+10<2400 0.12
41-A -26R | 180+ =440 0.37
2. 41-A-34R| 2604540 | 0.24
% @:‘ (f 4i-A -60R | 460+ 64480 | 0.14
HTE0 | 80-6-20R| 1146480 | 0.14
. N B0-6 -25R | 144 « 6« 600 0.095
4-1 BERPRIEL R 125wt 50-6 - 3R | 204+6 <540 | 0.071
B0-9 -/5R| 1409 <400 | .16
80-9 -20R | (90 9 <00 | 0. 14
BB 2 | - TN 15 80-9 - 28R | 240+« 9 x/000 | 9,045
%E/ﬁaﬁt il RIvxiRETFI v 0 A RS IR IR
To o RIEB (&) FERY T 3L 2 SR idgied j""G_T
L = B CHBRSIECH . P REF B w2~ RERE T
TOAERL 2w 3Bt o (B ( BFRRARH T80 )
SEAER B vz 1B SRR s R L T, 1 B - 5 -
. Lt f@ﬁ?‘fﬁll Bz ,EMY?@JK?! . 0.7 _..'o" i
TR BERERE-BEMICY L LT O ] b \
VAT 3 EFA M4t, H TEoR TR TH 3 05- Welding Bead
Bt = BPB 1o KES £ F£Ha ] P yver—
- REGRLA L cEnT BB 0 K2 - oo
o %R v SMAlL, W TR0 GERER <F |, . . 2 1o omm)
20 TR HE 0 K3 w H T 80R— 8 (2 or * .
Sti-RREMRC PR EET 3 Bochin o 1=, B
X, R BRI o IS 0 i, B- B 0 200 w0 " 0 ' a0 ’b(mm)

Fig. 6

I%%Hm LT HnT |Q‘JFR*f’ (=& gmf’v 3 Relation between Residual Compressive Stress and Plate Widih

PR3 b qnSaBFERE - REFBp i wiRY v 0Btk e L BB S M4l BFELERH
TE0AHMERFE Fig b= L o S s S WTIRI R 3 Cd n SR EMR I 1.7 < 1935
FER v 7 AR 200 miiEE AR TE X i 1E FRG R MRS 1o 3BABIS M4 < 025K B3R 1 4IH
T80 01l BMRT B3 F i3 BRE HT g0 SM4! 158 © AWERRAIK T4~ ok 3k
Wizt REE

WMIn a K3 T 3t FR ) Mk (e B LD,

4-2 FIEPERZBRBER cFY BT o
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FRREER Y )85 nT ARRIABIRBFE € Fig 7- [~3 20 (%o Br a@h ot
N RpbnBROG BT 3. Fig 7-1 GHBRBENER 0B o E%HE  5THh 4k urt
Blrbrrie. 12 c88EBRT I LB BRITE . (S BREIBRERE P ) | Hide
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